o SITE PLAN SHEETNO. 1/3
/l/ Bl 1 SITE PLAN
T8 mm Stirrups @ 0.115 M-E1 G.L D PLAN SHOWING THE PROPOSED CONSTRUCTION OF
RS —+ Te) BASEMENT FLOOR (PARKING) + STILT FLOOR (PARKING)
| TOP OF PARAPET - e - + 5 FLOORS RESIDENTIAL BUILDING WITH 75 DWELLING
S . b oo a6 o oo X UNITS (HEIGHT - 18.00M) AVAILING PREMIUM FSI AT
- < T . - SC1E40 . LOTUS AVENUE ROAD, AYAPAKKAM, AVADI TALUK,
STLLILOOR ——— L « P.GC1:5:40 -, | 6.00 | CHENNAI - 600077. COMPRISED IN OLD S.NO.334 (PART),
& Sand Bed ' NEW S.NO.334/1 OF AYAPAKKAM VILLAGE, WITHIN THE
@ b Nosing D ELEVATION LIMITS OF VILLIVAKKAM PANCHAYAT UNION.
o . . o) COMPOUND WALL DETAIL A) AREA STATEMENT SQ.M.
Foundation footi o0 :
BASEMENT FLOOR Foundation footi SCALE- 150 AREA AS PER PATTA 20e0.00
N — RTS 10 MM @ 0.115-M . 5.00 | AREA AS PER DOCUMENT 307561
P.C.C 1:5:10 S aC|n both wa S Tl 0 0 0 o d olooo o od — V. AREA CONSIDERED FOR FSI 3075.61
SAND BED P g y , - -
| 22.14 L. . . YL STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD  586.24
i SLOPE 1:8 RAMP LENGTH PCC1:5:H= o * .o . D OSR AREA 0.00
SECTION Sand Bed= + L0 TOTAL FSI AREA 7255.50
| 3 80 | N I\ FSI FACTOR 2.359
o 40 \I/?Vain ' 1 COVERAGE AREA (PERCENTAGE %) NA
o Pipe. SECTIONAL DETAIL O GATE ELEVATION
I T A) PARKING STATEMENT
Filter b COLU M N AN D FO U N DATI O N = T VEHICLE REQUIRED PROVIDED
A 3amboer | 6.00 | LORRY 0 0
——————————— —ﬁ————— —+ ' Y. I CAR 31 63
. ” GATE PLAN TWO WHEELER 77 86
ore we
Recharge w 0.23 SCALE- 1:50 CYCLE 0 .
T
() ™
_______________ 2] T ASEMENT Gate Gutter S | ©
N8 RAIN WATER HARVESTING - 3A o Ne
DN GP PEARL IRIS
— — - 1770.15 THK R.C.C. CURB
9.41 0.115 THK BRICK WORK
T 0.23THK R.C.C. COLUMN
| PLAN FOUNDATION DETAIL - PLAN
G.L.
| & R\
| RAMP DETAILS 3 SCALE-N.T.S
: SCALE- 1:100 g : P.C.C.1:2:4
| — SAND FILLING
EXITRAMP | | W/ 0 SECTION
FROM BASEMENT | o - SCALE- 1:50
| - . - - PROPOSED
| /] - _—————3224sB) SITE
| L /) 1.5M HEIGHT COMPOUND WALL o - - — . - 7: o i - ; - 7: —_
| 300 | // = 1 PERIYA KOLADI RD .
// / § OPEN TRANSFORMER YARD ONE WAY DRIVEWAY 3 © - | j
// X 2 o KEY PLAN
J T “ NOT TO SCALE
// // é |4 — “J“‘ J‘“‘
/ Location plan (Taken as per User Inputs)
) f/é///éj//j/%//y///}/m/ /YF:AMP Wiss (U/G)TANK
S (RAIN WATER)
m 2.43x1.65x1.50
1R 6,000 Lts
SIS 555556 551 (UIG)TANK
| 9 Man Hole 600X600 (DOMESTIC WATER)
/ R.c.c cover slab 2.43x1.80x1.50
/ J SOLAR ENEREGY PANEL V
0.115 THK. R.C.C. - | — = 6,500 Lts
/ .. ‘
/Jﬂ R Slab 1:2:4 , 1 £ (U/G)TANK
'/ » r———— . ;
} (U/G)TANK }I o | SECTION THROUGH SOLAR 0.30 THK. R.C.C. Wall (SULLAGE WATER )
[/ % | RaN | © | ENERGY SYSTEM GENERAL POWER 2.43x1.65x1.50
/ WATER) N S N .
1243 % &°§ A P.C.C1:4:8 e L e A T e e A ke 6,000 Lts
/] . & AND FILLING —
!/ (OrTARK 18 i — 7.5CM DWARF WALL S ,
// opuestc 1= | SECTION XX
o/ JATER) T P.C.C 1:4:8
S'g/ ““‘ T | 1 [ 1 || 1 !
55 ok g [ || —1.60——1.80—++—1.65— (Gl
?‘;-// \ SULLAGE | < o o) o o)
/7 WATER) || [ ] S S X 1 & - K . X'
G (/ e 015 —fg75 1 015 —F | TN :
i CROSS SECTION OF DWARF WALL . \ / s
SCALE- 1:50 . N/
s ) / N/ DETAIL OF BORE WELL
/& S aas / \| |/ NEV4 N\ (NOT TO SCALE )
//? - S S =
// | oN oN N (U/G)TANK (U/G)TANK (U/G)TANK
/ 170 170 170 (RAIN WATER) (DOMESTIC WATER) (SULLAGE WATER )
: : 2.43x1.65x1.50 2.43x1.80x1.50 2.43x1.65x1.50
6,000 Lts 6,500 Lts 6,000 Lts
|| STAIRCASE HEADROOM UG - WATER SUMP PLAN
/] 3 1) SCALE- 1:50
| i / Perporated Slab 1 1/2" Thick
/] [ g szl — River sand
/) e % SECTION YY' S .
/] | = , |5 ~=3d/— Pebble / Broken Bricks
/)] T Brick work for
/] supporting slab
/// < N |
1/ N N % — Silt Arrester
1.70 1.70 ©
S+ | © %
e\ T %
G Hermitically sealed over Hermitically sealed over Hermitically sealed over %
head Sullage water tank head Domestic water tank head Rain water %
2.44 x 1.70 x 2.00 2.44 x 1.70 x 2.00 harvesting tank §
Capacity - 8296 liters Capacity - 8296 liters 2.44 x1.70x 2.00 ) o
| Capacity - 8296 liters DETAILS OF PERCOLATION PIT
OHT - PLAN SCALE- 1:50 SCALE. 150
» Characteristics of Treated effluent - TABLE -2:
"»,, PROPOSED SEWAGE TREATMENT PLANT OF 0.04 MLD CAPACITY et Vs
| | : B . u
’a, Moving Bed bio - film reactor ( MBBR )
\“ '4,’ 1 | BOD <10 mgl/l
’, : 12.00 | 2 | CoD < 60 mg/|
\ a, _ DESIGN DATA:
L 303 b No of Flats ; 75 3 | Total Suspended Solids (TSS) Nil
I ®
€ 5 Man ho Proposed Occupants - 350 nos 4 | Total Kjeldahl Nitrogen (ds N) < 10 mg/l
| @ o Rate of water supply - 135 Ipcd
\“ - J S Water Consumption - 47250 L/D 5 | Dissolved Phosphorous ps P < 1 mg/l
|2 ‘\ < Sewage generated - 37800 L/D D -
;/5% \\ Proposed capacity of STP - 0.04 MLD 6 | Faecal Coliform in 100ml Nil
9 B B 7 | pH 6.5-8.3
2% s SLANGC L - e 8 [Minimum Residual Chiore 2 g/
%\\% \“ \% . . <-_T--®-----: :EfﬂuentSump LEGEND
2|2 ® 215 225 Loy o[~ b 1. SCREEN CHAMBER
\\ \\ \\ é A&BJ :I:m - l_l___f:____ \‘ - To Intermittent 2. GRIT CHAMBER
\ T ommda @) G Sl Effluent Sloragy ' 3. BALANCING TANK
zasmoepnn | | L0 QR Tt LR AR o 4. ANAEROBIC TANK
W@Qé%—-@ LGS ok | N | 5. ANOXIC TANK
L o L N RNKK LSS Q) From 6. AEROBIC TANK ( BOD REDUCTION )
ve BINjRS= 2N ] f Effuent Storage 7. AEROBIC TANK ( NITRIFICATION )
T Frokdi= 1004 [ 1@ [ o® 170 J Lok 8. SEDIMENTATION TANK
i @§< !’ RN SENGYE £ n 9. EFFLUENT LAUNDER
A Jo L e — i ' ' 10. DISINFECTION TANK
o o Bl g ] | DETAILS OF FILTERS 11. CHLORINE DOSING TANK
\ s 12. INTERMITTENT EFFLUENT STORAGE TANK - 1
G — 13. PRESSURE SAND FILTER
6.10.00 100p | Raw Sewage Characteristics - TABLE -1 A.Free Board, B.Filtering Media, C.Pebble
T Parameters Values 14.ACTIVATED CARBON FILTER
A.Free Board, B.Filtering Media, C.Pebble
2.25 [ |20 1 | Biochemical Oxygen Demand 350 mg/l| 15.  INTERMITTENT EFFLUENT STORAGE TANK - 2
\\ Raw Seyvage Gm:les — 7.90 \gg:;gan{ . 16 SLUDGE COLLECTION TANK
‘\ R e _gic:? e = @,/_ = A\ [l LIt 5 2| Chemical Oxygen Demgnd 700 mg/l| 17. POLYELECTROLYTE DOSING TANK
o da @ 2| |72 " TR & . 18.  EFFLUENT SUMP
W\ 2zsmaeptn | |Joamq] L= o5 g | . 3 | Total Suspended Solids 450 mg/ll v ULTRA VIOLET TREATMENT
\ - : - PB. PANEL BOARD
8 é ® 4 | Total Kjeldahl Nitrogen (s N) 45 mgl/l AV AIR VENT
X \ i ©) Ji | Boo . 450 4.00 5 [ Total Phosphorous 5mg/l| FP FILTER PRESS WITH POST LIME MODULE
p-00 475 ﬁ 5 PCDT POST CHLORINATION DOSING TANK
\\ T 150 6 | Faecal Coliform 10~ MPN/100 ml SP1 SUBMERSIBLE PUMP- 1.70 cu.m/hr @ 12m
32 4| wil{EE i | sz 3 7o s ons SL SLUDGE PUMP - 10 cu.m.hr @ 10m
| = — - —- - 8. SP2 & SP3 SUBMERSIBLE PUMP
25— [-1.10~4] 1.00-H-1.00 H——200—]| 370 i MB1 & MB2 MONOBLOCK PUMP - 1.70 cu.m/hr @
| 12m
| SECTION A-A DP DRAIN PUMP
/T \ B1 AIR BLOWER FOR DIFFUSED AERATION
' @ ‘ T e B2 AIR BLOWER FOR AIR CIRCULATION SYSTEM
& / 7 FLOOR WISE FSI STATEMENT: A (RESI)
S - FSI AREA TOTAL
3 | Z I FLOORS DU APPROVAL CONDITION
// \ 2 COMM. RESI. IND. INST. FSI AREA
5 'é )—é ,5 BASEMENT PARKING FLOOR 0.00 0.00 0.00 0.00 0 0.00
K € E B STILT PARKING FLOOR 0.00 6.25 0.00 0.00 0 6.25
g’/!\ z LC'DE FIRST FLOOR 0.00 | 1449.85 0.00 0.00 15 1449.85
¥ x - I
‘3',\- SECOND FLOOR 0.00 | 1449.85 0.00 0.00 15 1449.85
THIRD FLOOR 0.00  1449.85 0.00 0.00 15 1449.85
/ | FOURTH FLOOR 0.00 | 1449.85 0.00 0.00 15 1449.85
5 o 8 FIFTH FLOOR 0.00 | 1449.85 0.00 0.00 15 1449.85 .
\\‘ G Terrace 0.00 0.00 0.00 0.00 0 0.00
\ \ L SCALE :
P S G G G B It Total 000 725550 000 0.0 75 7255.50 1:100
1] 1) I — L J o[ :) IR e ﬁ’oﬁj t  |BUILDING WISE FSI STATEMENT
- FSI AREA TOTAL
BUILDING NO OF SAME BUILDIN ~ CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY
. ——2077(5B) — COMM. RESI. IND. INST. FSI AREA APPROVED
B - SITE PLAN A-1 (RESI) 0.00 | 7255.50 0.00 0.00 75 7255.50
| - - SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE
- Total 0.00  7255.50 0.00 0.00 75 7255.50
This Planning Permission issued under Signature nf'ed
New Rule TNCDBR, 2019 is subject Digially Signed by:- samw;; 5
to final outcome of the W.P. e e emiadbi2023
Nos. 63128 6613 012016, | A e SRR
Signatu re I'IfIEd For (Deputy Planner / Chief Planner / Member-Secretary)
Rigirgﬁg)ét?igg%ohideen . ~ High Rise Buiding / Non High Rise Builing
Sign Date: 01/0@024 7:56:32 PM This Approval is valid only after building Permit is issued by the concerned Local Body.
QR
Applicants ( Owner 7 Developer 7 Power of Attorney ) KEYNO. | 7588 CODE
ARCH_E (36.00_x 48.00 Inches)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer



TOP OF O.H.T/ HEAD ROOM

TOP OF O.H.
HEAD ROO

T

TOP OF O.H. T/
HEAD ROOM

FLOOR NAME

SHEETNO. 2/3

FLOOR NAME

PLAN SHOWING THE PROPOSED CONSTRUCTION OF

SITE CUM STILT FLOOR PLAN

BASEMENT FLOOR PLAN

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.
(MD) No.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

This Approval is valid only after building Permit is issued by the concerned Local Body.

For (Deputy Planner / Chief Planner / Member-Secretary)
High Rise Building / Non High Rise Building

S BASEMENT FLOOR (PARKING) + STILT FLOOR (PARKING)
‘ + 5 FLOORS RESIDENTIAL BUILDING WITH 75 DWELLING
= UNITS (HEIGHT - 18.00M) AVAILING PREMIUM FSI AT
oy LIFT MACHINE ROOMT ’7 LIFT MACHINE ROOM LIFT MACHINE RO% ’7 LIFT MACHINE ROOM LOTUS AVENUE ROAD. AYAPAKKAM. AVADI TALUK,
L TOP OF LIFT MACHINE ROOM CHENNAI - 600077. COMPRISED IN OLD S.NO.334 (PART),
T NEW S.NO.334/1 OF AYAPAKKAM VILLAGE, WITHIN THE
TOP OF PARAPET LIMITS OF VILLIVAKKAM PANCHAYAT UNION.
g 5
N
N
%ERRACE FLOOR
JFFTHFLOOR ,,,,,, | M‘ IR MJ
FOURTH FLOOR ji R L LN
o
8 THIRD FLOOR I IR Il
™ - N ’ N |/ N
SECOND FLOOR WL AL NI
JTHRST FLOOR H | _ M
o
FGL. STILT FLOOR FGL.
I ASONSITE 3220 ELEVATION
o OPEN . 3.0 M WIDE DRIVEWAY — — 7/
= TRANSFORMER YARD S - |
| 045 L 340 /}0'45 2.82—g+g0-45 GATE GUTTER Il
o | 2 o ) l
1.45 N FJ
Q & L 5%4/‘93 — 9 i
. o : J [
. - F il DE
RAMP SLOPE 1:8 BASEMENT < y £ H ’\ 0 00\\/\ ROA
EXIT RAMP = s i“ [ S A\/ENUE
Sy —\’U
SPlse 22.12 LONG and 2.75 HIGH ONE WAY RAMP Kk 0.46 0.46
o / MY 5 A S g Hi LO Lioa0 Ly |
G -~ g | | TT
|
™ H/ ‘ BASEMENT
N RAMP SLOPE 1:8 BASEMENT S 1 RAMP SLOPE 1:8 EXIT RAMP
o'.\ ENTRY RAMP S iis _
i 9912 LONG and 2.75 HIGH ONE WAY RAMP ? I 22.12 LONG and 2.75 HIGH ONE WAY RAMP
{ N 5.75x14.63 <J5 | 4.33x13.87
=0T . . - 2
\ <
I 300 —QA o I
I s B o I 22.12 LONG an?126551 4Hé(15H ONE WAY RAMP
= P .00x14.
\ 1= I RAMP SLOPE 1:8 BASEMENT
i +BASEMENT LINE Q I ENTRY RAMP
\\ L:_- [ ] —h Il
\ | ™ (UIG)TANK [l | 3.55 1 5.21- |
\ (RAINWATER) // \\ \\
I - 0.01 2.43x1.65x1.50 0.45 0.23
| o 6,000 Lts | ' |
| oy - “ 38
\ | ™ - ~ (UIG)TANK -~ oS
\ : g 4.5 M WIDE DRIVEWAY (\%Egﬂ/c I &
o ) o WATER) | 5.27 55—
\ | . - | 2.43x1.80x1.50 / C§D —mm - EXIT|RAMP = -
i : 6,500 Lts . I o }
~(UIG)TANK -~ &
S \\\ : il “(SULLAGE I LCE
¥ 3 - WATER ) I a 9
§ : T o 2.43x1.65x1.50 I o =
0.01 (42] \\ // 6,000 Lts o -
N s S 6.19 :f\ ao | ~ Q
~ | | N .
2 - J N R RSN [ - -
O% 5.00— =
&S I N /I
) ? S S s / g
~X ) R e - 3 ENTRY|RAMP
"] ™ [~7——771 // (e}
S S | | / I & 3
| o
- Js) X (mm - Il L(L\ll - - [ =
V‘\ gg 5 3. 1:,52113 N /| i / CZD 1 1
§ 2 i o ANDRAIL @ 0.75 & 0.90 M|F N ‘/'nj l // g '®) 2 2
8 S T ey v — %) & o . 5
él\ © - [HANDRAL @ 0.‘%51&9.90 M FOR ':T 3-30 ¥ E // << © o S ©
éLI ¢ 3 7‘:-H¥S'CHLLI GHALHENGEDPER O‘_ e 1\\\ g // - - ;s) I\:< -
i i M i S ) i
o o ~ (G-53 BUILDING UINE o & Il
< Q g1 o Kz = 1 37 .
;j |\> i 3.88 | | S) // o\
s N RS = - s &
I_—- - A ANDICABBED AlL \/_ o ‘\\ // ! ?\*
| 5.00 D LIFT3 8 ] =2 | & T NOICAPRED HANDRAIL
| P 0 88 2.00x1.80+ % - /
| 2 g % o -8 5 < <Ir
E o | S N N
‘E ‘ L 3.42 _ § % § : . .
iﬁ= 5.80 = —:|_L T S = = = — I - C'>\
) : ] f * ‘ i - [ )
«© [=0.30 Q|
2H 033 § & & | L
‘&Z > o I 3 S
I s! 5 o - 2 .
B < o S S g > R — 040
1 = X F - || - I | . . 9;;&’ = T - -
L . = , _I. || O g N [ ] [ |
o —
2 N I o
2\ 0,80 ! S o
—0.33 ﬁ Sj’ © 4 I \(0.30 S
— R A T < ®
T < o i op7 & | = a
> FIS o o o e ™
3.00 < 5.00 Q *L‘l, | - S = o | |8~ 045 S 0.45
, | | : L B el :
\\ z 3 it -y L - 300 & hii: -
0 . | ] 2 = 2
() © 0 ™ i 045 = A 01458
O - = N | 5.00 S
“ n E - B d ‘sj \\\ I\:: [ | iz) 2
D %) - ™ T ™ I
“ < 0 I Q %— 0.45 S 0.45
\ @) 5 | I S I
‘ 3 I\* [
“ e 2 I & *

() LL T I 9 9 .

s , R 0.45 N 01453 !